
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist June 27, 2025 

X  
 
Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager July 3, 2025 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0021229 

Facility Type Municipal APS ID 12197 

Major / Minor Major Authorization ID 1520580 

a 
Applicant and Facility Information 

a 

Applicant Name 
Littlestown Borough Authority Adams 
County 

 
Facility Name Littlestown STP 

 

Applicant Address 41 South Columbus Avenue   Facility Address 2136 Whitehall Rd.,   

 Littlestown, PA 17340-1612   Littlestown, PA 17340  

Applicant Contact Charles Kellar  Facility Contact Gene Shields  

Applicant Phone (717) 359-5101  Facility Phone (717) 524-8966  

Client ID 28459  Site ID 250981  

Ch 94 Load Status Not Overloaded  Municipality Littlestown Borough  

Connection Status No Limitations  County Adams  

Date Application Received March 21, 2025  EPA Waived? No  

Date Application Accepted March 25, 2025  If No, Reason Major Facility, Significant CB Discharge  

  

Purpose of Application NPDES permit renewal.  

a 

 

Summary of Review 

Herbert, Rowland & Grubic, Inc., on behalf of the Littlestown Borough Authority (Authority/Permittee), applied to the 
Pennsylvania Department of Environmental Protection (DEP) for issuance of the NPDES permit.  The permit was reissued 
on July 21, 2020, and became effective on August 1, 2020.  The permit expired on July 31, 2025.   

The annual average flow is 1.0 MGD.  The design hydraulic capacity is 1.3 MGD.   The design organic capacity is 1700 lbs 
BOD5/day.  The application states the following flow contribution sources: Littlestown Borough (84%), Union Township 
(15%), and Germany Township (1%). 

The discharge is to Unnamed Tributary to Alloway Creek. The Alloway Creek discharges are into Monocacy in Maryland and 
the Potomac River in Maryland prior to eventually draining into the Chesapeake Bay. 
 
WQM No. 0195407 & 0198405 were issued on 10/30/1995 & 8/17/1998.  WQM No. 0118401 was issued on 7/12/2018 for 
replacement of the South Queen Street Pump Station (SQSPS) and replacement and expansion of the Piney Creek 
Interceptor (PCI).  WQM No. 0183401 amendment was issued on 4/3/2000, amendment 0183401 11-1 was issued on 
6/1/2012, and 0183401 A-3 was issued on 4/30/2024 to replace the existing influent screen located in the STP Headworks 
Building with a new influent screening system composed of a mechanical bar screen and washer/compactor and installation 
of a Dual Auger Screening System in the STP influent flow channel. 

Sludge use and disposal description and location(s):  N/A because sludge is hauled by facility’s contractor. 

Changes from the previous permit:   

- The E. Coli monitoring and report requirements will add to the proposed permit.   
- The Free Cyanide quarterly monitor and report requirement is removed from the proposed permit.   
- Total Aluminum, Total Copper, Total Lead, and Total Zinc weekly monitor and report requirements will add to the 

proposed permit.   



NPDES Permit Fact Sheet NPDES Permit No. PA0021229 
Littlestown STP  

2 

Summary of Review 

- Permit Part C removed Section IV-Requirements Applicable to Stormwater Outfalls from the proposed permit.  
- Permit Part C - Section II - Whole Effluent Test (WET), pages 23 – 27, item A (3): 

The permittee shall perform testing using the following dilution series: 23%, 47%, 93%, 97%, and 100% effluent, 
with a control, where 93 is the facility-specific Target In-Stream Waste Concentration (TIWC). 
 

Based on the review outlined in this fact sheet, it is recommended that the permit be drafted.  A public notice of the draft permit 
will be published in the Pennsylvania Bulletin for public comments for 30 days. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0021229 
Littlestown STP 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 1.0  

 Latitude 39º 45' 20.24"  Longitude -77º 5' 31.09"  

 Quad Name McSherrystown  Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
Unnamed Tributary of Alloway 
Creek (WWF)  Stream Code 58849  

 NHD Com ID 53320860  RMI 0.05  

 Drainage Area 0.38 mi.2  Yield (cfs/mi2) 0.3  

 Q7-10 Flow (cfs) 0.12  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  559  Slope (ft/ft)        

 Watershed No. 13-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Not Assessed  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

    

 Nearest Downstream Public Water Supply Intake City of Frederick, MD  

 PWS Waters Monocacy River   Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi) Approximate 40.0 miles  
 

 
Changes Since Last Permit Issuance:       
 

Drainage Area 
The discharge is to UNT of Alloway Creek at RMI 0.05 mile.  A drainage area upstream of the discharge is estimated to 
be 0.38 mi.2, according to USGS PA StreamStats available at https://streamstats.usgs.gov/ss/. 

Stream Flow 
According to USGS StreamStats, the point of first use at the UNT of Alloway Creek 58849 has a Q7-10 of 0.12 cfs and a 
drainage area of 0.38 mi.2, which results in a Q7-10 low flow yield of 0.03 cfs/mi.2.  This information is used to obtain a 
chronic or 30-day (Q30-10), and an acute or 1-day (Q1-10) exposure stream flow for the discharge point as follows (Guidance 
No. 391-2000-023): 

Q7-10 = 0.12 cfs 
Low Flow Yield = 0.12 cfs / 0.38 mi.2 = 0.3 cfs/mi.2 

Q30-10 = 1.36 * 0.12 cfs = 0.16 cfs 
Q1-10 = 0.64 * 0.12 cfs = 0.08 cfs 

 
UNT of Alloway Creek 
25 Pa. Code § 93.9z classifies UNT of Alloway Creek as warm water fishes and migratory fishes surface water.  Based on 
the 2024 Integrated Report, Alloway Creek, assessment unit ID 12946, is not impaired.  A TMDL currently does not exist 
for this stream segment, therefore, no TMDL has been taken into consideration during this review. 
 
Public Water Supply 
The closest water supply intake is located downstream from the discharge in the City of Frederick, MD approximately 40.0 
miles from the point of discharge.  Given the nature and dilution, the discharge is not expected to significantly impact the 
water supply. 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0021229 
Littlestown STP 

4 

Treatment Facility Summary 

a 

Treatment Facility Name: Littlestown STP 
 

WQM Permit No. Issuance Date 

0195407 10/30/1995 

0198405 8/17/1998 

0118401 7/12/2018 

0183401 4/3/2000 

0183401 11-1 6/1/2012 

0183401 A-3 4/30/2024 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 

Secondary With 
Ammonia And 
Phosphorus Oxidation Ditch Ultraviolet 1.0 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

1.3 1700 Not Overloaded Aerobic Digestion Landfill 

 
Changes Since Last Permit Issuance:       
 
Other Comments:       

The subject facility treats wastewater using an equalization tank, an anaerobic tank, two oxidation ditches, two clarifiers, 
and a UV disinfection unit prior to discharge through the outfall. Sludge is processed through two anaerobic digesters, a 
centrifuge, and a sludge storage.  A flow diagram for the treatment facility is attached. 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0021229 
Littlestown STP 

5 

 
Industrial/Commercial Users:  
Littlestown Foundry, address at 150 Charles Street, Littlestown, PA 17340.  There is only domestic wastewater going to 
Littlestown Boro’s sewer system; no industrial wastewater is conveyed to Littlestown Boro’s sewer system. 
 
Chemical used: 
The subject facility utilizes the following chemicals as part of their treatment process. 

• Alum for coagulation 

• Polymer for dewatering 

 
Biosolids: 
The total sewage sludge/biosolids production within the facility for the previous year was 64 dry tons. 
 

Compliance History 

Summary of DMRs: DMRs reported last 12 months are summarized in the next page. 

Summary of Inspections: 1/7/2025:  Mr. Hoy, DEP Environmental Trainee, conducted compliance evaluation 
inspection.  There were violations noted during inspection.  The effluent at Outfall 001 
appeared clear.  Field test results were within the permit limits.  Recommendations were 1. 
Calibrating or replacing the NIST thermometers annually to ensure temperature accuracy. 
2. Calibrating pump station flow meters at a frequency manufacturer’s recommended.  3.  
Replacing the pH 10 buffer as soon as possible.  Requests were 1. Filling in the “Sewage 
Sludge/Biosolids and Incinerator Ash Disposal and Beneficial Use Information” section of 
the Sewage Sludge supplemental report form as required by NPDES Permit No. 
PA0021229 Part A III.B.5.  2. The effluent flume is modified where the effluent flow meter 
is able to measure effluent flow continuously as required by NPDES Permit No. 
PA0021229 Part A -EFFLUENT LIMITATIONS, MONITORING, RECORDKEEPING AND 
REPORTING REQUIREMENT and 25 Pa Code 94.13.  
 
10/20/2022:  Mr. Hoy, DEP Environmental Trainee, conducted compliance evaluation 
inspection.  There were no violations noted during inspection.  The effluent at Outfall 001 
appeared clear.  Field test results were within the permit limits.   Recommendations were 
1. Calibrate the influent flow meter as soon as possible. 2. Replace both NIST 
thermometers. 3. Modify the Fecal Coliform collection procedure to ensure sample meets 
the six-hour hold time. 4. To file The “Sewage Sludge / Biosolids and Incinerator Ash 
Disposal and Beneficial Use Information” on the “Sewage Sludge / Biosolids Production 
and Disposal Supplemental Report” form. 

Other Comments: There are no open violations associated with this facility or permittee. 

 
 
Other Comments: 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0021229 
Littlestown STP 

6 

 

Compliance History 

 
DMR Data for Outfall 001 (from May 1, 2024 to April 30, 2025) 

 
Parameter APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 

             Flow (MGD) 
Average Monthly 0.447 0.403 0.445 372 0.402 0.338 0.396 0.393 0.558 0.375 0.453 0.53 

Flow (MGD) 
Raw Sewage Influent 
Average Monthly 0.447 0.403 0.445 0.372 0.402 0.338 0.396 0.393 0.558 0.375 0.453 0.529 

Flow (MGD) 
Daily Maximum 0.657 0.526 0.718 440 0.837 0.401 0.590 0.493 1.604 0.513 0.757 0.698 

Flow (MGD) 
Raw Sewage Influent 
<br/> Daily Maximum 0.657 0.526 0.718 0.440 0.837 0.401 0.590 0.493 1.604 0.513 0.757 0.698 

pH (S.U.) 
Instantaneous 
Minimum 7.4 7.3 7.3 7.4 7.4 7.3 7.4 7.4 7.4 7.3 7.4 7.0 

pH (S.U.) 
Instantaneous 
Maximum 7.5 7.5 7.5 7.5 7.5 7.5 7.6 7.5 7.5 7.6 7.7 7.6 

DO (mg/L) 
Instantaneous 
Minimum 5.4 5.5 5.6 5.5 5.3 5.4 5.2 5.3 5.2 5.4 5.4 5.2 

CBOD5 (lbs/day) 
Average Monthly < 8 < 8 < 7 < 6 < 7 < 6 < 7 < 7 < 9 < 6 < 8 < 11.0 

CBOD5 (lbs/day) 
Weekly Average < 10 < 13 9 < 7 < 8 < 6 < 9 < 7 < 11 < 8 < 8 < 16.0 

CBOD5 (mg/L) 
Average Monthly < 2.0 < 2.4 < 2.0 < 2.0 < 2.0 < 2.0 < 2.0 < 2.0 < 2.0 < 2.0 < 2.1 < 2.3 

CBOD5 (mg/L) 
Weekly Average < 2.2 < 3.9 < 2.1 < 2.2 < 2.0 < 2.1 < 2.0 < 2.1 < 2.0 < 2.1 < 2.2 < 3.5 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 685 703 671 729 745 741 781 768 899 718 607 626 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 832 970 844 930 966 1102 1143 917 1251 1044 893 960 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 188 207 190 234 227 265 238 232 208 232 168 139 

TSS (lbs/day) 
Average Monthly < 15 < 14 < 14 < 13 < 13 < 11.0 < 13 < 13 < 22 < 13 < 15 < 19 



NPDES Permit Fact Sheet NPDES Permit No. PA0021229 
Littlestown STP 

7 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 791 777 687 849 822 890 957 1072 1264 905 814 690 